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Fig. 1. Joming curves of specimen A and B.
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Specimen: - .B 80x 10mm

Notch: 1-5mm. U-notch

Treatment: 845°C oil ‘quench
485°C air cool

Fig. 2. Charpy specimen from- rolled steel B.
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‘An Evaluation of Exothermw Hot Tops.
Dr. Masayoshi IGHINOE, Hiroyuki KAJIOKA :
~and Masa}zzro Huxkura. .
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Drop of liquid surface in hot top after
teeming. .
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Table 1. Shape of 1ngot top; of te§ted ~_ingot_s.
Test No. . ]2 3 | 4 | s 6 7]
— ——— - : Refracotiry top
Al addition in board (%) 10 10 20 20 - 30 30 40 |- , -
" Teeming height in hot top(mm) | 125 98 101 % 127 103 97 | 220 |230
Pipe depth from teeming line(mm)| 65 73 62 58" 52 45 46 150 170
Pile” \depth from 1ngot top(mm) | 54 66 52 50 - 36 |° 18 25 150 170
Total cavity (cm3) 4485 4126 4394 4347 4586 3960 4380 4100 | 4250
4 (%) | 3°92 [ 361 3°84 3°80 4+01 3°46 382 358 372
Plpe_‘,volume (ecm?) | 3790, 3390 3420 3350 2150 820 1320 4100 4250 -
© : (%) | "3°31 | 2°96 | 2°99 | 2°93 1°88 | 0°72 1*15 | 3°58 | 3°72
* Liquid volume of tested ingot= 114,400 cm?
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Table 2. Thermal characteristics of tested exothermic heat tops.

Test No. ! 2 3 g 5 6 | 7
Al addition in board (%) | 10 20 30 40.
*> Ignition heat (kcal/kg) 222 384 : 597 . 1. 811
Ef&xﬁive‘heat (kcal/kg) 219 175 272 260 475 396 378
Efficiency : (%) 98°6 789 709 677 78°5 66°3 466
~Ignition time - (min) 8 10 8 9 6 6 8
* by differential thermal analysis. |
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Fig. 3. Ignition rate of exothermic hot top after
teeming. )
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Relation between the Physical Properties and
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